
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

 
UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 
Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

Project Concept Note & Monitoring Report 

(PCNMR) 

 

 

 

 

 
Project Name: Jeyavishnu Wastewater Recycle & Reuse Project, Tirupur  

UWR RoU Scope:5 
Monitoring Period: 01/01/14- 31/12/2024 

Crediting Period: 2014- 2024 
UNDP Human Development Indicator:0.641 

 
1 https://www.undp.org/  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .2 
[...]
                       Average effluent flow                             110 cu.m/h 

                       Retention time required 10   hrs   for   homogenization from  batch operations. 

                       But   considering   the   temperature   of   the   effluent   to   get   cooled,   it   is       

                       recommended at her capacity. 

                        Retention time available                       : 9.73 hrs, hence OK. 

            2 (b). 

 

 

3. AERATION TANK 

Influent BOD 300 mg/l max.(assumed). 

Process selected Activated sludge process. Influent flow 2100 cu.m/day. 

S.NO DESCRIPTION NO’S. 
TANK DIMENSION 

(L X B X H) METER 
CAPACITY  M3 

1. 
Effluent Tank For Heat Recovery 
System 

1 9.15 x 3.35  x 3.43 105.138 

2. Equalization Tank_2 1 10.8 x 16.4 x 3.8 673.056 

3. Buffer Tank 1 11.92 x 7.7 x 3.67 336.847 

4. Lamella Clarifier Feed Tank 1 4.19 x 5.12 x 5.5 119.834 

5. Lamella Clarifier 1 4.19 x 5.12 x 5.5 119.834 

TOTAL 1354.709 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .16 

 

Design conditions: 

F/M (Food/Microbes) = 0.1 

MLSS (Mixed liquor suspended solids) = 4000 mg/l 

Calculation of Aeration tank volume 

F/M = 400 / (3.2x 2400) 

F/M :  Food to microbes ratio in d ñ1 

So : Influent substrate concentration in mg/l. 

MLVSS :  Mixed liquor volatile suspended solids in mg/l = 0.8 x MLSS 

- Hydraulic retention time = V/Q V- Aeration  

tank volume in Cu.m 

Q - Effluent flow in cu.m per day 

Hence substituting these values,          A + B 

V = 4100 KL, Selected volume = Aeration tank (2627+1846) = 4473KL 

   4.         SECONDARY CLARIFIER 

                            Dimension                                    26.0 m dia x (3.0 + 0.5) m Ht 

                             SOFR                                              0.6 cu.m/Sq.ft/hr 

                             Average flow                               130 cu.m/hr Q+QR (100+30) 

                             Area of clarifier required        216 Sq. ft  

                             Día of clarifier required           21.0m Selected dia 26 m 

                             Clarifier A dimension            = 14M 

                             Clarifier B dimension            = 11.5M 

                             Total dia :                                     25.5m 

 

MULTIPLE EFFECTS EVAPORATING PLANT: 200 KL/D 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .17 

 

 

GENERAL PROCESS DESCRIPTION OF EVAPORATOR 

 The Feed  is  received  in  an   tank  and  passed  through  pre-heaters, heat  exchanger and vapor 
separators of various effects. The evaporation takes place under  vacuum,  which  is  maintained  by  a  
vacuum  system.  Steam  is  supplied  as  a heating  medium  to  the  first  effect  jacket.  Vapor  &  
concentrated  liquor  enters  the vapor separator in a tangential entry. The vapor gets separated and 
goes to the 2nd effect as heating medium while the concentrated liquor is pumped to the 2nd  effect 
calandria.  The  same  procedure  is   followed  in  the  3rd,4th and 5th effect  also.  Finally  the 
concentrated  liquor  is  collected  and  sent  to  a  Crystallizer  for  salt  recovery.The reject from 
Crystallizer is being sent to Three stage Forced Circulation Evaporator.The reject from Three stage 
Forced Circulation Evaporator in Slurry form and is being sent to ATFD plant.The condensate collected 
will be used for boiler/process. 

TECHNICAL SPECIFICATION 

EQUIPMENT                MULTIPLE EFFECT  

EVAPORATOR TYPE 5 EFFECT FALLING FILM  

TYPE M.O.C.               ALL CONTACT PARTS SS-316 

TUBES                              SS 316 

CAPACITY               9000 Kg/h WATER EVAPORATION 

                                           10000 LPH RO REJECT 

 CONCENTRATE                1000 LPH,  Glaubers Salt 30 Wt% 

 

 

 

 SERVICES/UTILITIES REQUIRED   

STEAM REQUIREMENT AT 7 BAR PRESSURE : 1640 Kg/h 

COOLING WATER REQUIREMENT : 140 M3/h 

ELECTRICAL LOAD : 415 V,3Ph,50 Hz.AC 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .18 

 

COOLING WATER INLET TEMPERATURE   : 
30-32 DEG.C 

38-40 DEG.C 

COOLING WATER OUTLET TEMPERATURE
 : 38-40 DEG.C 

 

: 38-40 DEG.C 

THE EVAPORATING PLANT WILL COMPRISE THE FOLLOWING EQUIPMENT 
 

 
 

1. Feed Pump: 
 

Quantity : 1 No. 

Make : Johnson 

MOC : Stainless steel 
 

The centrifugal pump with mechanical shaft seal capable for pumping the required 
 

feed flow rate. The pump will have sealing arrangements and will  be 

coupled to an electric motor of suitable horsepower rating. 

 
 

2. Pre-heaters: 
 

Type : Straight tube type 

Quantity : 5 Nos. 

MOC : SS, Tubes SS 316 
 

It  will  be  straight  tube  type  for  heating  the  feed  by  means  of  vapor  from  various 
 

effects. 
Heat Exchangers: 
 
Quantity : 5 Nos.                  
 
MOC :        Tubes : SS 316 
 
Body :                     SS Base : SS 
 

Heat  exchanger  will  have  bundle  of  tubes  welded  to  the  tube  plates  in  a vertical  shell  and  
provided  with  efficient  distribution  assembly  on  top  for  even distribution of feed over the tubes. 
The bottom of the heat exchanger will be made as a  container  to  receive  the  concentrate  and  a  
connection  for  vapor  duct  leading  to vapor separator. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

 

Heat  exchanger  will  be  provide  with  level  indicators  at  the  bottom  of  the jacket  to  monitor   the  
condensate  level   and   necessary   connections   for   steam, vapor, condensate, non-condensable, air 
vent, product inlet, concentrate outlet, etc. 

Condenser 

 

Quantity : 1 No. 

Type : Shell and Tube 

Capacity : As per specified evaporation rate 

MOC : Shell SS, Tubes SS-316 
 
 
 
This will have a bunch of SS tubes mounted in a Horizantal shell. The water is circulated  in the  
tubes  and vapor  gets  condensed  on the  shell  side. All product  contact  parts shall be of SS. The 

condenser will be complete with following fittings and accessories. 
 
 
Circulation Pumps 

 
These pumps will have adequate capacity  to  pump  the  feed  through  the heat  exchangers  and  
its  separators  to  the  next  effect. The pumps will be supplied with suitable horsepower rating 
motors. 
 

  ATFD plant 
 

THE ATFD PLANT WILL COMPRISE THE FOLLOWING EQUIPMENTS 
 

 

1.Feed pump- 1 no 
 
   Type : Diaphrm  
 
2.Vapour Separator: 1 no 
 
3.Condenser: 1 no  
 
   Type: Tube and Shell 
 
   Capacity : 40 m3/hr 
 
   MOC        : SS 
 
4.  Heat Exchanger: 1 no 
 
5.Blower : 2 nos 
 
   This is for Separate non vapour from the system.   



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .20 

 

 
 
Volume of concentrate liquor (FINAL REJECT) generated from MEE & CRYSTALLISER 

 
equipments : 3520 liters per day. 

 
 
 
Above 3520 liters in Slurry form and is being sent to ATFD where 60% is recovered as Condensate 
water.  

 
 

Chemical Dosing  

S.No Chemical Name  Purpose of Dosing Place/Stage 
 

1 Sulphuric Acid 98% 
pH neutralization on before 
ETP Feed ETP  

2 Hydrochloric Acid 33 % 
pH neutralization on After 
MBR permeate MBR  

3 Lime 
Colour removal in Printing 
effluent Printing ETP  

4 Ferrous 
Colour removal in Printing 
effluent Printing ETP  

5 Poly Electrolyte 
Colour removal in Printing 
effluent Printing ETP  

6 Dewater polymer Sludge dewater Screw press and 
Decanter 

 

7 Sodium Hypo Chloride MBR Cleaning MBR  

8 Citric Acid  MBR Cleaning MBR  

9 RO Antiscalent Antiscalent RO all Stages  

10 EDTA  RO membrane Cleaning RO all Stages  

11 SLS RO membrane Cleaning RO all Stages  

12 SMBS RO membrane Cleaning RO all Stages  

13 Caustic Soda RO membrane Cleaning RO all Stages  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .21 

 

14 Caustic Soda 2 Re carbonization work RC  

15 Sulphuric Acid 33% Re carbonization work RC  

16 MEE Antiscalent Antiscalent Evaporator  

17 Defoamer Running  Evaporator  

18 Nitric Acid Cleaning  Evaporator  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .22 

 

KEY WATER BALANCE CHART 

 

A.9. Implementation Benefits to Water Security  

Textile industry effluents contain a variety of chemicals, including hydrogen peroxide, sodium 
hypochlorite, sodium hydrosulfite, and sodium dithionite, along with smaller amounts of phosphates, 
nitrates, and salts of sodium and calcium. Additionally, the use of sodium chloride for preservation and 
pickling, as well as sulfate salts (primarily basic chromium sulfate) in dyeing and finishing processes, 
contributes significantly to the total dissolved solids (TDS) in the effluent. Further, there are various 
finishing operations further add to the salt load in the wastewater.  

It is noted that the bulk of the hydrogen peroxide, sodium hypochlorite, sodium hydrosulfite emanates 
from the operations and the dying operations from semi-processed (EI/Wet blue) to finishing of washing 
result in effluent containing TDS, on a lower scale, mostly in the form of sulphates.  

The implementation of ETPs has been crucial in safeguarding aquatic ecosystems in Noyyal River and soil 
health by effectively treating this harmful effluent. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .23 

 

Recycling wastewater from Dying and returning it to the production process after treatment is a pivotal 
step toward sustainability. This circular approach significantly reduces the reliance on groundwater, a 
precious natural resource. By minimizing the demand for fresh water, dying industries can contribute to 
water conservation efforts and alleviate pressure on depleting aquifers. 

This project aims to inspire all Textile industries, particularly large multinational corporations, to 
implement sustainable water management practices. By demonstrating effective strategies for reducing 
captive water consumption and responsibly managing groundwater, the project hopes to foster a 
broader adoption of environmentally responsible approaches within the industry. 

 

 A9.1 Objectives vs Outcomes 

The impact assessment or objectives of this project activity can generally be enumerated as follows: 

 The project activity highlights the catalytic role that corporate India must play vital role in 
reducing industrial water consumption as well as water pollution per unit of industrial output.  

 The PP has showcased technology that creates safe industrial grade water from an effluent 
source and has overcome the challenges faced by the alternate methods implemented and/or 
being proposed for the same.  

 The PP has showcased the successful wastewater treatment of industrial effluent, thus saving 
millions of liters of wastewater for the production of Lether. 

 The project activity showcases best-in-class wastewater treatment technology that can replace 
the equivalent freshwater and industrial demand in different sectors for nonportable purposes 
while reducing the proportion of untreated wastewater and substantially increasing recycling 
and safe reuse in India. 

 

 A9.2 Interventions by Project Owner / Proponent / Seller 

The project aligns sustainable resource management by prioritizing the reuse of treated effluent 
over depleting groundwater sources. The PP has voluntarily invested in treating and reusing 
effluent, conserving millions of liters of potable water for the city. 

     As population growth and rising living standards increase water demand, groundwater, which 
supplies 85% of rural areas, faces increasing pressure. Overexploitation has led to declining water 
tables, water shortages, saltwater intrusion in coastal regions, and higher energy costs for pumping. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .24 

 

The PP's initiative has directly contributed to water security in the region. By avoiding excessive 
groundwater extraction, the project helps mitigate issues like falling water levels, water scarcity, 
saltwater intrusion, and increased energy consumption for pumping. 

 

A.10. Feasibility Evaluation 

The installed ETP and ZLD System by the PP are robust and smoothly adapt to variations in wastewater 
effluent. Before establishing the project, PP has done the feasibility test as per DPR (Detailed Project 
Report). 

A.11. Ecological Aspects & Sustainable Development Goals (SDGs):   

This project demonstrably achieves sustainable management and efficient utilization of India's natural 

resources. The project proponent (PP) had the option to install borewells, potentially depleting local 

groundwater reserves. Alternatively, they could have continued relying on existing, potentially potable, 

water resources registered with the Universal Water Registry.  

Recognizing the environmental impact, the PP commendably opted for a more sustainable approach. 

They chose to treat and reuse the effluent generated by the Effluent Treatment Plant (ETP), resulting in 

significant water savings for the dying operations, measured in millions of liters.  

JVCPL has done Environmental Assessment in accordance with ISO14001:2015 Standard to ensure 

meets  applicable environmental laws and regulations. 

JVCPL encourages the industrial sector, particularly large-scale leather processing facilities, to adopt 

similar sustainable practices regarding their captive water needs and overall groundwater management.  

This ETP effectively treats the textile's effluent, and the use of impervious machinery within the ETP area 

further safeguards against potential leakage and contamination of surrounding soil. 

The sustainable development attributes attached to the project activity are demonstrated below:  

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .25 

 

Sustainable 
Development Goals 

Targeted 

Most relevant SDG Target/Impact Indicator (SDG Indicator) 

  

13.2: Integrate climate change 
measures into national policies, 
strategies and planning 

Recycling and reusing wastewater is 
an effective solution for climate 
change adaptation because it helps 
mitigate the impacts of droughts, 
floods, and other extreme weather 
events that are becoming increasingly 
common due to climate change due 
to water scarcity. The quantity of 
wastewater recycled and reused by 
the PP is the SDG indicator. 

 3.9: By 2030, substantially reduce the 
number of deaths and illnesses from 
hazardous chemicals and air, water and 
soil pollution and contamination 

The PP showcases how recycling and 
reusing wastewater can prevent 
depletion of natural water reserves 
and prevent water scarcity during 